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TAIWAN, REPUBLIC OF CHINA
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BO114-01 COMPANY REG |STRATION NUMBER: 30414175
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SPEC. SHIPPING DATE JAN. 06, 2023 T/C ISSUE DATE JAN. 07, 2023
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W | SEQ. NO. | mm mm RB X10/X10! X10 X10 X10lx10 CMP
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TOTAL: 1| 2,250
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CMP:THE COUNTRY OF MELT AND POUR; TWN:TAIWAN;
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WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND S‘W_.w‘,;_ W
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION AND THE TEST CERTIFICATE COMFORMS TO TYPE 3. 1 D #OE R
OF TABLE. A (ANNEX A) OF EN10204-2004. GENERAL MANAGER, METALLURGICAL DEPARTMENT
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THE CERTIFICATE OF NON- RADIATIVE CONTAMINATION 0170

BERTERERGS "TRHMARERDEAREAEME ) TR RESETERE -
WE HEREBY CERTIFY THAT MATERIAL HAS BEEN TESTED AND PROVED TO BE FREE FROM RADIATIVE

CONTAMINATION IN ACCORDANCE WITH THE REGULATION OF ATOMIC ENERGY COUNCIL OF R.O.C.
ERLfHEMAM BAR-ALLOY STEEL
JIS G3509-1 SCM440RCH SPHEROIDIZED (SAL;SCWA)
HARDNESS: INF.
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# 3 (Lots) # ¥(QTY) ¥ kg i 1 2 (Heat No.)
120107B0113 2 4,041 3P720

120107B0114 1 2, 250 12995
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